s=amranas. FCC RF Test Report Report No. : FG942441B

LTE Band 41 (Gy - Lc =-0.27dB) 16QAM

Bandwidth 5M 10M 15M

40265 40740 41215 40290 40740 41190 40315 40740 41165

Channel
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
Frequency
2557.5 2605 2652.5 2560 2605 2650 2562.5 2605 2647.5
(MHz)
Conducted

22.30 22.60 22.09 22.34 22.49 21.95 22.48 22.31 22.02
Power (dBm)

Conducted

0.1698 | 0.1820 | 0.1618 | 0.1714 | 0.1774 | 0.1567 0.1770 0.1702 | 0.1592
Power (Watts)

EIRP(dBm) 22.03 22.33 21.82 22.07 22.22 21.68 22.21 22.04 21.75

EIRP(Watts) 0.1596 | 0.1710 | 0.1521 | 0.1611 | 0.1667 | 0.1472 | 0.1663 | 0.1600 | 0.1496

LTE Band 41 (Gt - Lc =-0.27dB) 16QAM

Bandwidth 20M
40340 40740 41140
Channel
(Low) (Mid) (High)
Frequency
2565 2605 2645
(MHz)
Conducted
Power (dBm) 22.40 22.73 22.31
Conducted
Power (Watts) 0.1738 0.1875 0.1702
EIRP(dBm) 22.13 22.46 22.04
EIRP(Watts) 0.1633 0.1762 0.1600
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saronas. FCC RF Test Report

Report No. : FG942441B

LTE Band 41 (Gt - Lc = -0.27dB) 64QAM

Bandwidth 5M 10M 15M
o | 40265 40740 41215 40290 40740 41190 40315 40740 41165
anne
Low) | vid) | (High)y | Low) | mid) | High)y | (Low) Mid) | (High)
Frequency
25575 | 2605 | 26525 | 2560 2605 2650 | 25625 | 2605 | 26475
(MHz)
Conducted
2114 | 2136 | 2098 | 2151 | 2128 | 2095 | 2148 | 21.43 | 20098
Power (dBm)
Conducted | 5 1955 | 01368 | 0.1253 | 0.1416 | 0.1343 | 0.1245 | 0.1406 | 0.1390 | 0.1253
Power (Watts)

EIRP(dBm) 2087 | 21.09 | 2071 | 2124 | 2101 | 2068 | 2121 | 2116 | 2071
EIRP(Watts) | 0.1222 | 0.1285 | 0.1178 | 0.1330 | 0.1262 | 0.1169 | 0.1321 | 0.1306 | 0.1178
LTE Band 41 (G - L = -0.27dB) 64QAM

Bandwidth 20M

40340 40740 41140
Channel

(Low) (Mid) (High)
Frequency

2565 2605 2645
(MHz)
Conducted
Power (dBm) 21.12 21.18 20.85
Conducted
Power (Watts) 0.1294 0.1312 0.1216
EIRP(dBm) 20.85 20.91 20.58
EIRP(Watts) 0.1216 0.1233 0.1143
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s=amranas. FCC RF Test Report Report No. : FG942441B
Peak-to-Average Ratio
Mode LTE Band 2 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 2.78 3.83 3.42 481
Middle CH 2.93 3.97 3.8 4.84 PASS
Highest CH 2.9 3.94 3.48 4.96
Mode LTE Band 2 / 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.29 6.23
Middle CH 6.17 6.23 PASS
Highest CH 6.32 6.09
Mode LTE Band 4 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.78 5.04 5.8 6.06
Middle CH 4.7 4.64 5.3 5.65 PASS
Highest CH 3.8 4.7 4.99 5.71
Mode LTE Band 4 / 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 7.16 6.67
Middle CH 7.01 6.41 PASS
Highest CH 6.2 6.38
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s=amranas. FCC RF Test Report Report No. : FG942441B
Mode LTE Band 5/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.04 4.43 4.2 5.45
Middle CH 4.00 4.70 5.13 5.77 PASS
Highest CH 4.12 4.38 4.9 5.48
Mode LTE Band 5/ 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 5.36 6.12
Middle CH 6.14 6.23 PASS
Highest CH 6.72 6.03
Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 2.78 3.3 3.28 4.23
Middle CH 3.97 4.12 4.87 5.16 PASS
Highest CH 3.59 4.06 4.49 5.16
Mode LTE Band 7 / 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 4.35 4.87
Middle CH 5.88 6.09 PASS
Highest CH 5.36 6.03
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s=amranas. FCC RF Test Report Report No. : FG942441B
Mode LTE Band 12 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.01 4.23 4.26 5.19
Middle CH 3.22 4.29 4.35 5.28 PASS
Highest CH 2.9 4.38 3.97 5.42
Mode LTE Band 12 / 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 5.86 5.94
Middle CH 5.59 5.97 PASS
Highest CH 5.45 6.03
Mode LTE Band 41 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.81 4.96 6.35 5.51
Middle CH 4.78 6.61 5.86 6.7 PASS
Highest CH 4.64 4.81 6.35 6.46
Mode LTE Band 41 / 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 5.88 6.7
Middle CH 6.67 6.64 PASS
Highest CH 6.26 6.35
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SPORTON LAB.

FCC RF Test Report

Report No. : FG942441B

LTE Band 2 / 20MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 18.JUN 2018 01:46:12

Date: 18.JUN 2018 01:46:25

Spectrum i i
Ref Level 24.50 dom  Offset 4,50 b Ref Level 24.50 dom  Offset 4,50 b
Att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 Mhz
@152 view @152 view
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CF 1.86 GHz Mean Pwr + 20.00 dB CF 1.86 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pase | | Mean | Peak | crest | 10% | 105 | 19% | D.01% |
Trace 1 19.54 dBm 22,37 dBm 2.84 dB 2.58 dB 2.75 dB Trace 1 20,06 dBm 24,13 dBm 4.06 da 2.29 d8 3.39 d8 4.00 dB
I e—— I e——
[ [T i

Middle Channel / 1RB

Middle Channel / Full RB

Date: 18.JUN 2018 01:46:53

Date: 18.JUN 2018 01:46:39

Spectrum i Spectrum i
Ref Level 24.50 dom  Offset 4,50 b Ref Level 24.50 dom  Offset 4,50 b
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 Mhz
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CF 1.88 GHz Mean Pwr + 20.00 dB CF 1.88 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | o.owes | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 19.23 dem 22,17 dbm 2.94 d8 2.67 0B 2.84 0B 2.9 08 Trace 1 | 19.85 dem 24,09 dBm 4.23 d 2.43 d8 3.57 d8 3.97 d8 1.14 0B
I e—— I e——

Highest Channel / 1RB

Highest Channel / Full RB

Date: 18.JUN 2018 01:47:05

Date: 18.JUN 2018 01:47:18

Spectrum i Spectrum i
Ref Level 24.50 dom  Offset 4,50 b Ref Level 24.50 dom  Offset 4,50 b
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 Mhz
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G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | | D19 | Do |
Trace 1 [ 19.18 dem 22,11 dBm 2.93 d8 .70 6B 2.87 0B 2.90 08 2.9 08 Trace 1 [ 19.72 dem 24,28 dbm 4.56 da 2.32 d8 3.45 d 94 da 4.26 0B
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SPORTON LAB.

FCC RF Test Report

Report No. : FG942441B

LTE Band 2/ 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 17.JUN 2018 23:48:55

Spectrum , ,
Ref Level 24.50 dom  Offset 4,50 b Ref Level 24.50 dom  Offset 4,50 b
Att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 Mhz
@152 view @152 view
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CF 1.86 GHz Mean Pwr + 20.00 dB CF 1.86 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 1835 dem 2162 dBm 3.45 d8 .07 68 3.36 0B Trace 1 [ 19.10 dem 24,31 dBm 5.21d8 2.99 d8 4.32 d8 4.81 da 5.04 08
I —— I e——
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Date: 17.JUN 2016 23.49.04

Middle Channel / 1RB

Middle Channel / Full RB

Date: 17.JUN 2015 23.49:14

Spectrum Spectrum
Ref Level 24.50 dom  Offset 4,50 b Ref Level 24.50 dom  Offset 4,50 b
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 Mhz
@152 view @152 view
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CF 1.88 GHz Mean Pwr + 20.00 dB CF 1.88 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | |
Trace 1 17.79 dBm 21.64 dBm 3.85 d8 3.07 dB 3.71 dB 3.80 dB dB Trace 1 18,89 dBm 24,12 dBm da 2.96 dB 4.32 da
| —— I ——
L )i J [

Date: 17.JUN 2018 23:49:23

Highest Channel / 1RB

Highest Channel / Full RB

Date: 17.JUN 2018 23:49:32

Spectrum Spectrum
Ref Level 24.50 dom  Offset 4,50 b Ref Level 24.50 dom  Offset 4,50 b
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 Mhz
@152 view @152 view
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CF 1.9 GHz Mean Pwr + 20.00 dB CF 1.9 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 17.91 dBm 21.41 dBm 3.49 dB 3.13 dB 3.39 dB dB 3.51 dB Trace 1 18.66 dBm 24.22 dBm 5.55 d8 3.07 d8 4.35 da 4.96 da B
| —— e e e
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Date: 17.JUN 2018 23:49:41
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SPORTON LAB.

FCC RF Test Report

Report No. : FG942441B

LTE Band 2/ 20MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum

&)

Ref Level 24.50 dém  Offset 490 di
Att 30 8 AQT 2 ms @ RBW 20 MHz

Ref Level 24.50 dém  Offset 490 di
lo At 30 8 AQT 2 ms @ RBW 20 MHz

(@152 view

(@152 view
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G y Cumulative Di Function G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | | oo |
Trace 1 | 18,60 dem 25,19 dbm 5.50 d8 3.04 0B 4.90 d8 Trace 1 [ 19.21 dem 26,40 dBm 7.19 d8 3.01d8 5.07 d8 5.97 d&
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Date: 18.JUN 2018 221519

Date: 18.JUN 2018 22:15:29

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum t""“ Spectrum
Ref Level 24.50 dom  Offset 4,50 b Ref Level 24.50 dom  Offset 4,50 b
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 Mhz
@152 view @152 view
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G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | 19% | D.01% |
Trace 1 | 18.28 dem 2461 dBm 5.33 d8 .13 4B 4.99 d8 5.17 08 5.32 08 Trace 1 [ 19,17 dem 26,65 dbm 7.54 da 3.01d8 5.07 d8 5.23 d8 7.01 68
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Date: 18.JUN 2018 22:15:50

Date: 18.JUN 2018 22:15:40

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum i Spectrum i
Ref Level 24.50 dom  Offset 4,50 b Ref Level 24.50 dom  Offset 4,50 b
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 Mhz
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G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | o.owes | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 18.08 dem 24,58 dbm 5.51 d8 .10 68 5.22 0B 5.49 0B Trace 1 | 18,90 dem 26,20 dBm 7.30 d8 3.16 d8 4.99 da 5.09 d8 5.84 08
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Date: 18.JUN 2018 22:16:01
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SPORTON LAB.

FCC RF Test Report

Report No. : FG942441B

LTE Band 4 / 20MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum

Date: 18.JUN 2018 01:44:28

i i
Ref Level 24.50 dom  Offset 4,50 b Ref Level 24.50 dom  Offset 4,50 b
Att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 Mhz
@152 view @152 view
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Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 17.96 dbm 22,77 dbm 4.81 da 2,78 0B .64 0B .78 0B +.81 08 Trace 1 [ 19.95 dem 25,72 dbm 5.77 d8 2.55 d8 4.38 d8 5.04 d8 5.42 08
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Date: 18.JUN 2018 01:44:13

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

Date: 18.JUN 2018 01:44:45

i Spectrum i
Ref Level 24.50 dom  Offset 4,50 b Ref Level 24.50 dom  Offset 4,50 b
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 Mhz
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Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 18,42 dBm 23,18 dBm 4.77 da 2.70 dB 4.58 dB 4.70 dB 4.78 dB Trace 1 19.99 dBm 25,28 dBm 5.29 d8 2.43 dB 4.06 da 4.64 da 5.01 dB
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Date: 18.JUN 2016 01:44:57

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum
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LTE Band 4 / 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 18.JUN 2016 01:41:57

Spectrum i i
Ref Level 24.50 dom  Offset 4,50 b Ref Level 24.50 dom  Offset 4,50 b
Att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 Mhz
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Mean | Peak | crest | 0% | 19% | pase | | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 17.02 dem 22,69 dbm 5.87 d8 .07 68 5.42 0B 5.80 0B Trace 1 | 18,90 dem 25,70 dBm 5.80 d8 3.04 d8 5.07 d8 5.06 d8 5.49 0B
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Date: 18.JUN 2018 01:42:06

Middle Channel / 1RB

Middle Channel / Full RB
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Highest Channel / 1RB

Highest Channel / Full RB
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LTE Band 4 / 20MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum i i
Ref Level 24.50 dom  Offset 4,50 b Ref Level 24.50 dom  Offset 4,50 b
Att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 Mhz
@152 view @152 view
i i
I
] - ]
0.0 5 0.0
ST 3
e * B
1E4 L1 1E4 ‘
% X
i v i
1 \; A \;
| \

1E 1E ¥

CF 1.72 GHz Mean Pwr + 20.00 dB CF 1.72 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000

Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 17.48 dBm 24,81 dBm 7.33 d8 2.16 dB 5.65 dB 7.16 dB 7.30 dB Trace 1 19.51 dBm 27.43 dBm 7.92 d8 3.16 d8 5.30 d8 6.67 dB 7.54 dB
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